<EPA

United States Office of Water EPA 815-R-00-028
Environmental Protection (4606) December 2000
Agency www.epa.gov/safewater

Technologies and
Costs for Removal of
Arsenic from Drinking
Water






TECHNOLOGIES AND COSTSFOR
REMOVAL OF ARSENIC FROM DRINKING WATER

TARGETING AND ANALY SISBRANCH

STANDARDS AND RISK MANAGEMENT DIVISION

OFFICE OF GROUND WATER AND DRINKING WATER
UNITED STATESENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, D.C.

December 2000

INTERNATIONAL CONSULTANTS, INC.
4134 Linden Avenue
Dayton, Ohio 45432

MALCOLM PIRNIE, INC.
432 North 44" Street, Suite 400
Phoenix, Arizona 85008

THE CADMUS GROUP, INC.
135 Beaver Street
Waltham, M assachusetts 02452

Under Contract with the USEPA No. 68-C6-0039
[...]
with the above example. Thefirst is that the background concentration would be reduced because
arsenic is being removed from drinking water. Therefore, the TBLL would need to berevised. The
second is that 41 mg/kg is being used as the upper limit for land application when the actual upper
limit isbased on 75 mg Ag/kg biosolids since arsenic accumulation is unlikely to exceed thelifetime
limit. The key variables to determine if arsenic in the POTW biosolids would exceed the land
application limit are: existing background arsenic concentration, water 0ss between drinking water
treatment plant and POTW, arsenic remova efficiency of the POTW, and the volume of biosolids
generated by the POTW. Land application restrictions on the biosolidswould only likely be anissue
when background arsenic levels are high, water loss is 50% or higher between the drinking water
treatment plant and the POTW, the POTW has a high arsenic removal efficiency and only generates
alow volume of biosolids. Thus, arsenic accumulation in biosolids is unlikely to be as significant
arestriction astotal dissolved solids (TDS) increases dueto the salt used for regeneration for anion
exchange.

Anion exchange is regenerated using sodium chloride. Typical regenerations will use 10.2
Ib/cubic feet of resin. Even though the brine stream issmall in volume, the TDS concentration of the
brine stream will be very high. Asaresult, the POTW discharge may increasethe TDS content of the
receiving waters. Areasof the country with high TDSnaturally or limited quantities of water may find
any increase in TDS to be unacceptable. In areas where small increases in TDS can be
accommodated, the water 10ss between the drinking water treatment plant and the POTW and thesize
of the brine stream compared to the total volume of water treated at the POTW will affect the
magnitude of the TDS increase.

As with direct discharge, the primary cost associated with indirect discharge is that of the
piping. Accommodations must aso be made for washout ports to prevent clogging because of
sedimentationin pipelines. Valvingisnecessary to control wasteflow in the event of pipebursts, and
pipe must be laid at a sufficient depth to prevent freezing in winter months. Other costs associated
with indirect discharge may include lift stations, additional piping for accessto the sewer system, or
other surcharges to accommodate the increased demands placed on the local POTW.

4-8



4.3.3 Dewatered Sludge Land Application

Dewatered sludge can be disposed by spreading the material over an approved land surface.
Application is dependent on several variables, including soil and sludge chemistry and the crop
planted in the application field. Dewatered sludges are typically stored on site until they are
transported for application. Monitoring of soils, run off fromland application, and potentially affected
water sourcesis advisable to protect open land that may become cropland and to protect local water
quality (DPRA, 1993a).

Asdiscussed in the previous section, land application of water treatment residual s containing
arsenic up to 41 mg/kg can be land applied without tracking arsenic accumulation. When the
concentration isin the range of 41 to 75 mg/kg, sludges can be land applied if arsenic accumulation
is tracked and does not exceed 41 kg As/hectare. Due to the possibility of arsenic absorption by
vegetation, application of sludges to non-food chain fields is preferred. Land application is also
limited by the availability of land. In areas where grassland, farmland, or forested land is
unavailable, transportation costs can significantly affect theoverall cost effectivenessof thisdisposal
option.

Land application can serve as a means of final disposal of LS, and to a lesser degree C/F,
dudges. Lime sludges can have a beneficial impact on farmland by neutralizing soil pH, replacing
the use of commercia products. Alum sludges offer no benefit to soil chemistry and are generally
used asfill material.

4.3.4 Sanitary Landfill Disposal

Twoformsof sanitary landfill are commonly used for disposal of water treatment byproducts:
monofillsand commercia nonhazardouswaste landfills (DPRA, 1993a). Monofillsonly accept one
type of waste, for example, fly ash or water treatment sludges. Commercial nonhazardous waste
landfills accept avariety of commercial and industrial wastes.

Sanitary landfills are regulated by both state and federal regulations. States have guidelines
governing thetypesof wastesthat can belandfilled, and determine construction and operation criteria.
In many cases, state requirements are more stringent than the federal regulations promulgated under
the Resource Conservation and Recovery Act (RCRA). Federal requirementsincluderestrictionson
location, operation and design criteria, groundwater monitoring requirements, corrective action

requirements, closure and post-closure requirements, and financial assurance.

4-9



Landfill disposal requires that residuals be in a solid form and contain no free liquids
(typically determined by the Paint Filter Liquids Test, SW-846, Method 9095). Sanitary landfill
disposal also requires that sludges meet specific criteriathat determine if awaste is hazardous. 40
CFR 261 establishesfour characteristicsof hazardouswaste: flammability, corrosivity, reactivity and
toxicity. A waste meeting even one of these criteria is considered hazardous. For drinking water
treatment residual's containing arsenic, toxicity isthe primary characteristic of concern.

EPA has established an analytical method, the Toxicity Characteristic Leaching Procedure
(TCLP), to measure the toxicity of awaste. The current toxicity characteristic (TC) regulatory level
for arsenic is5 mg/L, which is 100 times the interim primary drinking water maximum contaminant
l[imit (MCL) of 50Fg/L. The TC regulatory levelsfor other inorganic contaminants were al so based
on 100 times their interim primary drinking water MCL. The MCLs for many of these inorganic
contaminants have been revised since 1990 whereasthe TC levelshave not changed. Thus, lowering
the arsenic MCL does not mean that the TC regulatory level will belowered. A separate rulemaking
would be required for the reduction of the TC level.

Many water treatment facilities currently dispose of their waste residuals in commercia or
publiclandfills(DPRA, 1993a). In some partsof the country, decreasing landfill availability, rising
costs, and increasing regulations are making landfill disposal more expensive. As a result, the
benefits of monofills are being discussed within the industry. Costs associated with devel opment of
monofillsare generally lessthan those associated with the devel opment of asanitary landfill (DPRA,
1993a). Monofills control the type of waste that they accept more strictly and also limit potential
future liabilities. However, it is unlikely that monofills will be utilized for arsenic treatment

residuals.

4.3.5 HazardousWaste L andfill Disposal

Water treatment residuals containing arsenic which fail the TCLP test for toxicity must be
disposed of in a designated and licensed hazardous waste landfill. Hazardous waste landfills are
regulated by the federal government under authority of RCRA or by individual states who have
received authorization under RCRA. Hazardous waste landfills are required to be permitted in
accordance with 40 CFR 270 which specifies landfill construction and operation criteria, and are
designed to isolate hazardous contaminants from the environment.

The primary limitation affecting the disposal of arsenic-containing residuals in a hazardous

waste landfill is the presence of free liquids. If any water treatment dudge contains free liquids,

4-10



usually determined by the Paint Filter Liquids Test (SW-846, Method 9095), it is not suitable for
landfilling. Sludgescontaining freeliquids must be stabilized or treated by another method to remove
freeliquids prior to disposal in a hazardous waste landfill.

Hazardous waste facilities have extensive monitoring and operationa requirements which
cause the cost of this method of disposal to be much greater than that of atypical sanitary landfill
(AWWAREF, 1998). If atreatment residual isdetermined to be hazardous, transportation to thelandfill
must be manifested and the owner may never be free of responsibility for that waste. Asaresult, the
generation of a hazardous arsenic residual should be avoided if at al possible. Hazardous waste
landfill disposal isthe most expensive disposal aternative discussed in thisdocument, and should be
used only after al other disposal options have been exhausted. Due to the extremely high costs
associated with this disposal method, it was assumed for the purpose of estimating costs for the
Arsenic Rulethat water systemswould not select treatment processes that would require disposal of
waste residual s as hazardous waste to meet the revised MCL.

44  RESIDUALSCHARACTERISTICS

4.4.1 Coagulation/Filtration

Coagulation/filtration (C/F) residual production is a function of coagulant type and
suspended solids content. For alum coagulation, approximately 0.26 pound of solidsare produced
for every pound of alum added. For ferric coagulation, approximately 0.54 pound of solids are
produced for each pound of ferric chloride added (AWWARF, 1998). Sludge production is also
affected by the suspended solids content of the raw water.

Sludges removed from C/F sedimentation basins are high in water content, typically
characterized by a solids content of less than 1.0 percent (AWWARF, 1998). As a result, such
sludges are usually discharged to a sanitary sewer or dewatered by one of the methods discussed in
previous sections of this chapter. Discharge to sanitary sewers is generally only an option for
treatment plants with an average flow of less than 10 million gallons per day (mgd).

Filter backwashisahigh volumeliquid waste stream with asolids content generally lessthan
1.0 percent. Typica volumes range from 1.0 to 2.0 percent of the treated flow. Backwash streams
are typically discharged to a sanitary sewer or processed using one of the mechanical methods

discussed in previous sections of this chapter. As with sedimentation sludges, discharge of filter

4-11



backwash streamsto a sanitary sewer isgenerally only an option for treatment plantswith an average
flow of lessthan 10 mgd.

Sdection of Handling and Disposal Options

As previously discussed, C/F blowdown and filter backwash are high volume waste streams
characterized by low solids content. Gravity thickening may be used to increase the solids content of
C/F dudges and backwash prior to handling by other mechanical or non-mechanical dewatering
processes. Filter pressesare capable of attaining final solids contentsin therange of 35to 50 percent,
whilescroll centrifuges may achievefinal solidscontents of 15 to 30 percent. Evaporation pondsand
storage lagoons may be suitable for smaller treatment plants, but because they are a land-intensive
disposal option, they may not be applicable for large water systems.

Disposal of C/F residuals containing arsenic is largely dependent on influent arsenic
concentration, coagul ant dose and suspended solids content. Disposal by direct dischargeto asurface
water is not typically appropriate.

Depending on the arsenic concentration of C/F dudges, land application may be a suitable
disposal method. Asdiscussed in section 4.3.2, total arsenic cannot exceed 41 mg/kg if dudgesare
to be applied with norestrictions. Sludgeswith arsenic concentrations between 41 and 75 mg/kg may
be land applied provided that the total loading does not exceed 41 kg per hectare.

All C/F dudges must be dewatered prior to landfill disposal. If theresiduals passthe TCLP
test, they may be disposed of in a sanitary landfill. Otherwise, residuals must be disposed of in a
hazardous waste landfill. A 1992 study (Bartley et al., 1992) found that the waste sludgesfrom C/F
plants would passthe TCLPtest. In thisstudy, sampleswere taken from the waste dudges generated
by four different water treatment plants and subjected to the TCLP test. One of these systemsrelied
on C/F, and another used both C/F and lime softening processes. These two systems treated raw
waters characterized by arsenic concentrations averaging 1.1 mg/L and less than 0.001 mg/L,
respectively. Theresultsof the TCL P tests conducted on the waste residual s from both systemswere
below 0.040 mg/L (range: 0.007 to 0.039 mg/L)—-well below the current criterion for treatment as
hazardous waste (5.0 mg/L).

A recent study (EPA, June 2000), examined the characteristics of the waste ludges generated
by two C/F plants (Plant A and Plant B). The dudge from Plant A was generated from backwashing
anthracite coal/pea gravel filters, while that from Plant B was generated as aresult of sedimentation

in primary and secondary clarifiersand from filter backwashing. Both sludges passed the TCL P test

4-12



for arsenic toxicity by asubstantial margin (ranges: lessthan 0.050 to 0.106 mg/L and 0.058 to 0.160
mg/L, respectively) and would not have exceeded the strict TCL P limits established by Californiafor
nonhazardous waste. However, the dudge from Plant A would violate the soluble threshold limit
concentrations (SLTCs) established by California for arsenic and copper. As a result, the sludge
generated by this treatment plant would be considered a hazardous waste, requiring appropriate
handling and disposal.

Tests conducted by the University of Colorado confirm the results found in these two studies,
indicating that most C/F dudges will pass the TCLP test (AWWAREF, 1998). Hazardous waste
landfill disposal should only be used as alast resort if waste failsthe TCLP test or exceeds another
regulatory limit established for water treatment sludges by individual States.

4.4.2 Enhanced Coagulation

Enhanced coagulation is a modified C/F process that includes increased coagulant dosage,
reduction in process pH, or both. As a result, enhanced coagulation process residuals are nearly
identical to typical C/F residuals. The exception is increased solids production as a result of the
increased coagulant dosage.

Sludges removed from enhanced coagulation sedimentation basins are high in water content
and typically have a solids content of only about 1.0 percent (AWWAREF, 1998). Asaresult, such
dudges are usually discharged to a sanitary sewer or dewatered by one of the methods discussed
earlier in this chapter. Discharge to sanitary sewersis generaly only an option for treatment plants
with an average flow of less than 10 mgd.

Filter backwashisahigh volumeliquid waste stream with asolids content generally lessthan
1.0 percent. Typical volumes range from 1.0 to 2.0 percent of the treated flow. Backwash streams
are typically discharged to a sanitary sewer or processed using one of the mechanical methods
discussed in section 4.2.2. Asfor sedimentation sludges, discharge of filter backwash streamsto a
sanitary sewer is generaly only an option for treatment plants with an average flow of less than 10
mgd.

Sdection of Handling and Disposal Options

As previously discussed, enhanced coagulation blowdown is characterized by high volume
and low solidscontent. Typical solids contentsrangefrom 0.5to 2.0 percent, depending on coagul ant
type. Gravity thickening may be used to increase the solids content of enhanced C/F sludges prior to

4-13



handling by other mechanical or non-mechanical dewatering processes. Filter presses are capable
of attaining final dudge solids contentsin the range of 35 to 50 percent, while scroll centrifuges may
achieve final solids contents of 15 to 30 percent. Evaporation ponds and storage lagoons may be
suitablefor smaller treatment plants, but may not be applicablefor large water systemssincethey are
land intensive.

Disposal of enhanced coagulation arsenic residualsis largely dependent on influent arsenic
concentration, coagul ant dose, and suspended solids content. Disposal by direct dischargetoasurface
water is not typically appropriate.

Depending on the arsenic concentration of C/F dudges, land application may be a suitable
method of disposal. Total arsenic should not exceed 41 mg/kg if sludges are to be land-applied
without restrictions. Sludges with arsenic concentrations between 41 and 75 mg/kg may be land
applied provided that the total loading does not exceed 41 kg per hectare.

All enhanced coagul ation sludges must bedewatered prior to landfill disposal. If theresiduals
pass the TCLP test, they may be disposed of in a sanitary landfill. Otherwise, residuals must be
disposed of in a hazardous waste landfill. Note that hazardous waste disposal isunlikely sincetests
conducted by the University of Colorado indicate that enhanced coagulation sludges will pass the
TCLPtest (AWWARF, 1998). Duetoitshigh cost disposal to ahazardouswastelandfill should only
berelied on asalast resort if waste fails the TCLP test.

4.4.3 Direct Filtration

Direct filtration is a modified C/F process that lacks the sedimentation unit process.
Accordingly, direct filtrationresidual saretheresult of filter backwash, and typically havelower TDS
concentrations than a typical C/F process. This is due to the reduced coagulant dose used in this
process. Sludge production is also affected by the suspended solids content of the raw water.
Systems are unlikely to install direct filtration solely for arsenic removal. If this technology were
installed, the disposal alternative discussed for coagulation/filtration would be appropriate for this
technology.

4.4.4 Coagulation Assisted Microfiltration

Coagulation assisted microfiltration is a modified C/F process wherein the
flocculation/sedimentation and filtration unit processes are replaced by microfiltration. Residuals
generated by this process consist of afilter backwash stream containing adilute Fe(CH); precipitate.

4-14



The solids content of the backwash from coagulation assisted microfiltration processes were found
to be less than 0.5 percent in one study (Clifford et a, 1997).

Sdection of Handling and Disposal Options

The wastes from coagul ation assisted microfiltration processes will consist of avery dilute
durry. Gravity thickening may be used asto increase the solids content of the sludge prior to the use
of other mechanical or non-mechanical dewatering options. Filter presses and centrifuges are
appropriate methods of residuals handling. However, these methods are capital intensive and may
not be appropriate for extremely large systems. Evaporation ponds and storage lagoons are also
appropriate means of handling the residuals generated by coagulation assisted microfiltration. Both
require little oversight and maintenance, but areland intensive. Assuch, they may not be appropriate
for large systems. A thorough comparison of handling options should be conducted to select the most
cost effective method.

Land application may be a suitable disposal method for sludges from coagulation assisted
microfiltration processes. As discussed in section 4.3.2, total arsenic cannot exceed 41 mg/kg if
sludges are to be applied with no restrictions. Sludges with arsenic concentrations between 41 and
75 mg/kg may be land applied provided that the total loading does not exceed 41 kg per hectare.

All coagulation assisted microfiltration sludges must be dewatered prior to landfill disposal.
If the residuals pass the TCL P test they may be disposed in asanitary landfill. Otherwise, residuals
must be disposed in a hazardous waste landfill. However, tests conducted by Clifford (Clifford,
1997) and the University of Colorado (AWWAREF, 1998) indicate that the dudgesfrom thistreatment
processwill passthe TCLP test for arsenic toxicity by aconsiderable margin, making it unlikely that
hazardous waste disposal will be necessary. Hazardous waste landfill disposal should only be used
asalast resort if waste failsthe TCLP test.

445 Lime Softening

The quantity of residuals produced at L Sfacilitiesistypically much greater than the quantity
produced by C/F plants (AWWAREF, 1998). The quantity of dudges produced isafunction of water
hardness. LSfor carbonate hardnessremoval produces approximately twice the amount of solids per
pound of hardness removed than the use of LS for the removal of non-carbonate hardness.

LS plants typically produce 1,000 to 8,000 pounds of solids per million gallons of water
treated depending on the hardness of the influent water (AWWAREF, 1998). Arsenic concentrations

4-15



of these dudges, however, are generally lower than those found in C/F dludges due to the increased
volume of solids produced.

Sdection of Handling and Disposal Options

LS blowdown isdlightly more dense than C/F blowdown. Typical solids content rangesfrom
1.0 to 4.0 percent, depending on raw water hardness. Gravity thickening may be used to pretreat LS
dludges prior to their handling by other mechanical or non-mechanical dewatering processes. Filter
presses are capabl e of attaining final LS dudge solids contentsin the range of 40to 70 percent, while
scroll centrifuges may achieve final solids contents of 65 to 70 percent. Evaporation ponds and
storage lagoons may be suitable for smaller treatment plants, but becausethey areland intensive, may
not be applicable for large water systems.

Land application of LS treatment sludgesis one possible disposal alternative. Asdiscussed
insection 4.3.2, total arsenic cannot exceed 41 mg/kg if ludgesareto be applied with no restrictions.
Sludges with arsenic concentrations between 41 and 75 mg/kg may be land applied provided that the
total loading does not exceed 41 kg per hectare.

LS sludges will require dewatering prior to landfill disposal. If theresiduals passthe TCLP
test they may be disposed of in a sanitary landfill. Otherwise, residuals must be disposed in a
hazardous waste landfill. However, hazardous waste landfill disposal should only be used asalast
resort if waste fails the TCLP test which is unlikely given the findings of available studies. Tests
conducted by the University of Coloradoindicatethat L SSudgeswill passthe TCL Ptest (AWWAREF,
1998). Thisfinding is supported by the findings of Bartley, et al. (1992).

In the Bartley study, samples were taken from the waste sudges generated by four different
water treatment plants and subjected tothe TCLPtest. Two of these systemsrelied onL S, and another
used both C/F and LS processes. All three of these systems treated raw waters characterized by
arsenic concentrations averaging less than 0.001 mg/L. The results of the TCLP tests conducted on
the waste residuals from these systems ranged from 0.007 to 0.039 mg/L—significantly below the
current criterion for treatment as hazardous waste (5.0 mg/L).

4.4.6 Enhanced Lime Softening

Enhanced L Sisamodified L S processwhereinlimedosageisincreased. Residualsgenerated
as abyproduct of this process are similar to those generated by atypical LS treatment process. The
quantity of dudge produced is afunction of water hardness. Aswith LS, the use of enhanced LSfor

4-16



carbonate hardnessremoval producesapproximately twicetheamount of solidsper pound of hardness
removed as the use of this process for non-carbonate hardness removal.

Enhanced L S plants typically produce 1,000 to 8,000 pounds of solid per million gallons of
water treated depending upon the hardness of the water (AWWARF, 1998). Arsenic concentrations,

however, are generally lower than C/F sludges due to the increased volume of solids produced.

Sdection of Handling and Disposal Options

Typical solids content of enhanced L S blowdown rangefrom 1.0to 4.0 percent, depending on
raw water hardness. Gravity thickening may be used asa pretreatment for dudges prior to handling
by other mechanical or non-mechanical dewatering processes. Filter pressesare capable of attaining
final dudge solids contentsin therange of 40to 70 percent, while scroll centrifuges may achievefinal
solids contents of 65 to 70 percent. Evaporation ponds and storage lagoons may be suitable for
smaller treatment plants, but because they are land intensive may not be applicable for large water